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History of this test report

Report No. Version Description Issue Date
FG2D2006I 01 Initial issue of report Sep. 07, 2023
TEL : 886-3-327-3456 Page Number :30f21
FAX : 886-3-328-4978 Issue Date : Sep. 07, 2023

Report Template No.: BU5-FGLTE27D Version 2.5 Report Version ;01



samanias. FCC RADIO TEST REPORT Report No. : FG2D2006I

Summary of Test Result

Report Ref Std. Test Items Result Remark
Clause Clause (PASS/FAIL)
3.2 §2.1046 Conducted Output Power Reporting only -
3.3 - Peak-to-Average Ratio Reporting only -
3.4 §2.1049 Occupied Bandwidth Reporting only -
2.1051
35 8 Conducted Band Edge Measurement Pass -
§27.53 (a)(4)
2.1051
3.6 8 Conducted Spurious Emission Pass -
§27.53 (a)(4)
37 §2.1055 Frequency Stability Pass )
§27.54 Temperature & Voltage
§2.1053 . . . 15.89 qB.
4.2 §27.53 (2)(4) Radiated Spurious Emission Pass under the limit at
) 6924.00 MHz

Conformity Assessment Condition:

1. The test results (PASS/FAIL) with all measurement uncertainty excluded are presented against the
regulation limits or in accordance with the requirements stipulated by the applicant/manufacturer who
shall bear all the risks of non-compliance that may potentially occur if measurement uncertainty is taken
into account.

2. The measurement uncertainty please refer to each test result in the section “Measurement Uncertainty”.

Disclaimer:

The product specifications of the EUT presented in the test report that may affect the test assessments are
declared by the manufacturer who shall take full responsibility for the authenticity.

Reviewed by: Danny Lee
Report Producer: Rachel Hsieh
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SPORTON LAB.

FCC RADIO TEST REPORT Report No. : FG2D2006I

1 General Description
1.1 Product Feature of Equipment Under Test

Product Feature

General Specs
WCDMA/LTE/5G NR, and GNSS.

Remark:
1. The EUT's information above is declared by manufacturer. Please refer to Disclaimer in report

summary.
2.  The maximum allowable antenna gain is determined by the manufacturer.

1.2 Modification of EUT

No modifications are made to the EUT during all test items.

1.3 Testing Site

Test Site Sporton International Inc. EMC & Wireless Communications Laboratory

No.52, Huaya 1st Rd., Guishan Dist., Taoyuan City 333, Taiwan (R.O.C.)
TEL: +886-3-327-3456
FAX: +886-3-328-4978

Test Site Location

Sporton Site No.

Test Site No.

THO3-HY
Test Engineer George Chen
Temperature (°C) 22~24
Relative Humidity (%) 53~58

Test Site

Sporton International Inc. Wensan Laboratory

Test Site Location

No0.58, Aly. 75, Ln. 564, Wenhua 3rd, Rd., Guishan Dist.,
Taoyuan City 333010, Taiwan (R.O.C.)

TEL: +886-3-327-0868

FAX: +886-3-327-0855

Test Site No.

Sporton Site No.

03CH11-HY (TAF Code: 3786)

Test Engineer

Yuan Lee, Sam Chou, Troye Hsieh and Leo Li

Temperature (C)

19.8~23.5

Relative Humidity (%)

53.1~-68.1

Remark

The Radiated Spurious Emission test item subcontracted to Sporton
International Inc. Wensan Laboratory.

Note: The test site complies with ANSI C63.4 2014 requirement.
FCC Designation No.: TW1190 and TW3786
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1.4 Applied Standards

According to the specifications of the manufacturer, the EUT must comply with the requirements of the

following standards:

+ ANSI C63.26-2015

¢+ FCC 47 CFR Part 2, Part 27(D)

+ ANSI/ TIA-603-E

+ FCC KDB 971168 Power Meas License Digital Systems D01 v03r01
¢+ FCC KDB 412172 D01 Determining ERP and EIRP v01r01

+ FCC KDB 414788 D01 Radiated Test Site v01r01

Remark:

1. All test items were verified and recorded according to the standards and without any deviation
during the test.

2. The TAF code is not including all the FCC KDB listed without accreditation.

TEL : 886-3-327-3456 Page Number : 60f21
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2 Test Configuration of Equipment Under Test
2.1 Test Mode

Antenna port conducted and radiated test items listed below are performed according to KDB 971168

D01 Power Meas. License Digital Systems v03r01 with maximum output power.

For radiated measurement, the measured emission level of the EUT was maximized by rotating the

EUT on a turntable, adjusting the orientation of the EUT and EUT antenna in two config (Ant. Horizontal

and Ant. Vertical), and adjusting the measurement antenna orientation, following C63.26 exploratory

test procedures and only the worst case emissions were reported in this report.

Test
Bandwidth (MHz) Modulation RB #
Channel
Test ltems Band e
14| 3 5 10 | 15 | 20 BPSK QPSK [16QAM [ 64QAM [256QAM| 1 |Half| Full| L M [H
Max. Output
o n30 - - v v - - v v v v v % % % % v | v
Power
Peak-to-Average
. g n30 - - \ - - \% \ \ \% \Y \Y \Y
Ratio
26dB and 99%
) n30 - - \ v - - v v Y \ \ \ \
Bandwidth
Conducted Band
n30 - - \ v - - v v v Y v \ \ \ Y
Edge
Conducted
Spurious n30 - - v v - - v % % v | v
Emission
Frequenc
quency 30 | o | - v - |- v v v
Stability
Radiated
Spurious n30 Worst Case % v [ v
Emission
The mark “v “ means that this configuration is chosen for testing
The mark “-“ means that this bandwidth is not supported.
The device is investigated from 30MHz to 10 times of fundamental signal for radiated spurious emission test under
Remark different RB size/offset and modulations in exploratory test. Subsequently, only the worst case emissions are reported.
4.  For radiated measurement, pre-scanned in two modes, DFT-s OFDM and CP OFDM. The worst cases (DFT-s OFDM)
were recorded in this report.
5. One representative bandwidth is selected to perform PAR and frequency stability.
TEL : 886-3-327-3456 Page Number :70f21
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2.2 Connection Diagram of Test System
System BT
Simulator AP router Notebook GPS Station Earphone
Power EUT
Source Notebook
‘ Cradle ‘ Earphone ‘ iPod WLAM AP Monitor
This example is connection diagram of EUT test configurations.
For detail, please refer to test mode configuration and setup pholographs for each test item.
2.3 Support Unit used in test configuration and system
Item|Equipment Brand Name |Model No. [FCCID |Data Cable [Power Cord
1. |[System Simulator Anritsu MTS8000A N/A N/A Unshielded, 1.8 m
2. |System Simulator Anritsu MT8821C N/A N/A Unshielded, 1.8 m

TEL : 886-3-327-3456
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2.4 Measurement Results Explanation Example

For all conducted test items:
The offset level is set in the spectrum analyzer to compensate the RF cable loss and attenuator factor
between EUT conducted output port and spectrum analyzer. With the offset compensation, the

spectrum analyzer reading level is exactly the EUT RF output level.

The spectrum analyzer offset is derived from RF cable loss and attenuator factor.

Offset = RF cable loss + attenuator factor.

Following shows an offset computation example with cable loss 4.2 dB and 10dB attenuator.

Example :
Offset(dB) = RF cable loss(dB) + attenuator factor(dB).
=4.2+10=14.2 (dB)

2.5 Frequency List of Low/Middle/High Channels

5G NR n30 Channel and Frequency List
BW [MHz] Channel/Frequency(MHz) Lowest Middle Highest
Channel - 27710 -
10
Frequency - 2310 -
c Channel 27685 27710 27735
Frequency 2307.5 2310 23125
TEL : 886-3-327-3456 Page Number 1 90f21
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SPORTON LAB.

3 Conducted Test Items
3.1 Measuring Instruments

See list of measuring instruments of this test report.

3.1.1 Test Setup
3.1.2Conducted Output Power

CE—

EUT

Base Station

3.1.3Peak-to-Average Ratio, Occupied Bandwidth, 26dB Bandwidth ,Band-Edge and
Conducted Spurious Emission

Power Divider
Base Station E=S {y '
=

Spectium Analyzer

3.1.4Frequency Stability

Base Station

Theimal Chamber

3.1.5Test Result of Conducted Test

Please refer to Appendix A.
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3.2 Conducted Output Power Measurement

3.2.1Description of the Conducted Output Power Measurement

A base station simulator was used to establish communication with the EUT. Its parameters were set to

transmit the maximum power on the EUT. The measured power in the radio frequency on the

transmitter output terminals shall be reported.

3.2.2Test Procedures

1 The transmitter output port was connected to the system simulator.
2 Set EUT at maximum power through the system simulator.
3.  Select lowest, middle, and highest channels for each band and different modulation.
4 Measure and record the power level from the system simulator.
TEL : 886-3-327-3456 Page Number ;11 of 21
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3.3 Peak-to-Average Ratio

3.3.1Description of the PAR Measurement

Power Complementary Cumulative Distribution Function (CCDF) curves provide a means for
characterizing the power peaks of a digitally modulated signal on a statistical basis. A CCDF curve
depicts the probability of the peak signal amplitude exceeding the average power level. Most
contemporary measurement instrumentation include the capability to produce CCDF curves for an
input signal provided that the instrument’s resolution bandwidth can be set wide enough to
accommodate the entire input signal bandwidth. In measuring transmissions in this band using an

average power technique, the peak-to-average ratio (PAR) of the transmission may not exceed 13 dB.

3.3.2Test Procedures

The testing follows ANSI C63.26-2015 Section 5.2.6
1. The EUT was connected to spectrum and system simulator via a power divider.
2.  Setthe CCDF (Complementary Cumulative Distribution Function) option in spectrum analyzer.
3. The highest RF powers were measured and recorded the maximum PAPR level associated
with a probability of 0.1 %.

4. Record the deviation as Peak to Average Ratio.

TEL : 886-3-327-3456 Page Number 112 0f 21
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3.4 Occupied Bandwidth

3.4.1Description of Occupied Bandwidth Measurement

The occupied bandwidth is the width of a frequency band such that, below the lower and above the

upper frequency limits, the mean powers emitted are each equal to a specified percentage 0.5% of the

total mean transmitted power.

The 26 dB emission bandwidth is defined as the frequency range between two points, one above and

one below the carrier frequency, at which the spectral density of the emission is attenuated 26 dB

below the maximum in-band spectral density of the modulated signal. Spectral density (power per unit

bandwidth) is to be measured with a detector of resolution bandwidth equal to approximately 1.0% of

the emission bandwidth.

3.4.2Test Procedures

The testing follows ANSI C63.26-2015 Section 5.4.3 (26dB) and Section 5.4.4 (990B)

1. The EUT was connected to spectrum analyzer and system simulator via a power divider.

2.  The spectrum analyzer center frequency is set to the nominal EUT channel center frequency.
The span range for the spectrum analyzer shall be between two and five times the anticipated
OBW.

3. The nominal resolution bandwidth (RBW) shall be in the range of 1 to 5 % of the anticipated
OBW, and the VBW shall be at least 3 times the RBW.

4.  Set the detection mode to peak, and the trace mode to max hold.

5. Determine the reference value: Set the EUT to transmit a modulated signal. Allow the trace to
stabilize. Set the spectrum analyzer marker to the highest level of the displayed trace.

(this is the reference value)

6. Determine the “-26 dB down amplitude” as equal to (Reference Value — X).

7. Place two markers, one at the lowest and the other at the highest frequency of the envelope of
the spectral display such that each marker is at or slightly below the “-X dB down amplitude”
determined in step 6. If a marker is below this “-X dB down amplitude” value it shall be placed
as close as possible to this value. The OBW is the positive frequency difference between the
two markers.

8. Use the 99 % power bandwidth function of the spectrum analyzer and report the measured
bandwidth.

TEL : 886-3-327-3456 Page Number :130f 21
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3.5 Conducted Band Edge

3.5.1Description of Conducted Band Edge Measurement

27.53 (a)(4)

For mobile and portable stations operating in the 2305-2315 MHz and 2350-2360 MHz bands:

(i) By a factor of not less than: 43 + 10 log (P) dB on all frequencies between 2305 and 2320 MHz and
on all frequencies between 2345 and 2360 MHz that are outside the licensed band(s) of operation, not
less than 55 + 10 log (P) dB on all frequencies between 2320 and 2324 MHz and on all frequencies
between 2341 and 2345 MHz, not less than 61 + 10 log (P) dB on all frequencies between 2324 and
2328 MHz and on all frequencies between 2337 and 2341 MHz, and not less than 67 + 10 log (P) dB on
all frequencies between 2328 and 2337 MHz.

(ii) By a factor of not less than 43 + 10 log (P) dB on all frequencies between 2300 and 2305 MHz, 55 +
10 log (P) dB on all frequencies between 2296 and 2300 MHz, 61 + 10 log (P) dB on all frequencies
between 2292 and 2296 MHz, 67 + 10 log (P) dB on all frequencies between 2288 and 2292 MHz, and
70 + 10 log (P) dB below 2288 MHz.

(iif) By a factor of not less than 43 + 10 log (P) dB on all frequencies between 2360 and 2365 MHz, and
not less than 70 + 10 log (P) dB above 2365 MHz.

3.5.2Test Procedures

The testing follows FCC KDB 971168 D01 v03r01 Section 6.1.

1. The EUT was connected to spectrum analyzer and system simulator via a power divider.
The band edges of low and high channels for the highest RF powers were measured.
Set RBW >= 1% EBW in the 1MHz band immediately outside and adjacent to the band edge.
Beyond the 1 MHz band from the band edge, RBW=1MHz was used.

Set spectrum analyzer with RMS detector.

o o M 0N

The RF fundamental frequency should be excluded against the limit line in the operating
frequency band.
7. Checked that all the results comply with the emission limit line.

The limit line is derived from 43 + 10log(P)dB below the transmitter power P(Watts)
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3.6 Conducted Spurious Emission

3.6.1Description of Conducted Spurious Emission Measurement

The power of any emission outside of the authorized operating frequency ranges must be lower than

the transmitter power (P) by a factor of at least 70 + 10 log (P) dB.

It is measured by means of a calibrated spectrum analyzer and scanned from 9 kHz up to a frequency

including its 10" harmonic.

3.6.2Test Procedures

The testing follows FCC KDB 971168 D01 v03rO1 Section 6.1.

1. The EUT was connected to spectrum analyzer and system simulator via a power divider.

2. The RF output of EUT was connected to the spectrum analyzer by RF cable and attenuator.
The path loss was compensated to the results for each measurement.
The middle channel for the highest RF power within the transmitting frequency was measured.
The conducted spurious emission for the whole frequency range was taken.
Make the measurement with the spectrum analyzer's RBW = 1MHz, VBW = 3MHz.
Set spectrum analyzer with RMS detector.

Taking the record of maximum spurious emission.

© N o g &~ W

The RF fundamental frequency should be excluded against the limit line in the operating
frequency band.

9.  The limit line is derived from 70 + 10log(P)dB below the transmitter power P(Watts)

= P(W)- [70 + 10log(P)] (dB)

=[30 + 10log(P)] (dBm) - [70 + 10log(P)] (dB)

= -40dBm.
TEL : 886-3-327-3456 Page Number :150f 21
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3.7 Frequency Stability

3.7.1Description of Frequency Stability Measurement

The frequency stability shall be sufficient to ensure that the fundamental emission stays within the

authorized frequency block.

3.7.2Test Procedures for Temperature Variation

The testing follows FCC KDB 971168 D01 v03r01 Section 9.0.

1. The EUT was set up in the thermal chamber and connected with the system simulator.

2. With power OFF, the temperature was decreased to -30°C and the EUT was stabilized before
testing. Power was applied and the maximum change in frequency was recorded within one
minute.

3. With power OFF, the temperature was raised in 10°C step up to 50°C. The EUT was stabilized
at each step for at least half an hour. Power was applied and the maximum frequency change
was recorded within one minute.

3.7.3Test Procedures for Voltage Variation

The testing follows FCC KDB 971168 D01 v03r01 Section 9.0.

1. The EUT was placed in a temperature chamber at 20+5° C and connected with the system
simulator.

2. The power supply voltage to the EUT was varied from 85% to 115% of the nominal value
measured at the input to the EUT.

3.  The variation in frequency was measured for the worst case.
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SPORTON LAB.

4 Radiated Test Items
4.1 Measuring Instruments

See list of measuring instruments of this test report.

4.1.1Test Setup

For radiated test below 30MHz

! RX Antenna
Im

""" 1

1im

1;

&
Y

1
Metal Full Soldered Ground Plane

&)
2 Spectrum Analyzer / Receiver

System Simulator

For radiated test from 30MHz to 1GHz

B Antenna

Im

I
Metal Full Soldered Ground Plane

System Simulator

== .

Spectrum Analyzer | Receiver
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SPORTON LAB.

For radiated test from 1GHz to 18GHz

Spectrum Analyzer ! Receiver
System Simulator

For radiated test above 18GHz

RX Antenna

Metal Full Soldered Ground Plane

- S Spectrum Analyzer / Receiver
System Simulator

4.1.2 Test Result of Radiated Test

Please refer to Appendix B.

Note:

The low frequency, which started from 9 kHz to 30MHz, was pre-scanned and the result which was
20dB lower than the limit line was not reported.

There is adequate comparison measurement of both open-field test site and alternative test site -

semi-Anechoic chamber according to 414788 D01 Radiated Test Site v01r01, and the result came out

very similar.
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4.2 Radiated Spurious Emission Measurement

4.2.1Description of Radiated Spurious Emission Measurement

The radiated spurious emission was measured by substitution method according to ANSI / TIA-603-E

The power of any emission outside of the authorized operating frequency ranges must be attenuated

below the transmitter power (P) by a factor of at least 70 + 10 log (P) dB.

The spectrum is scanned from 30 MHz up to a frequency including its 10th harmonic.

4.2.2 Test Procedures

The testing follows FCC KDB 971168 D01 v03r01 Section 7 and ANSI / TIA-603-E Section 2.2.12.

1. The EUT was placed on a turntable with 0.8 meter height for frequency below 1GHz and 1.5
meter height for frequency above 1GHz respectively above ground.

2. The EUT was set 3 meters from the receiving antenna mounted on the antenna tower.

3. The table was rotated 360 degrees to determine the position of the highest spurious emission.

4. The height of the receiving antenna is varied between 1m to 4m to search the maximum
spurious emission for both horizontal and vertical polarizations.

5. During the measurement, the system simulator parameters were set to force the EUT
transmitting at maximum output power.

6. Make the measurement with the spectrum analyzer's RBW = 1MHz, VBW = 3MHz, taking the
record of maximum spurious emission.

7. A horn antenna was substituted in place of the EUT and was driven by a signal generator.

8. Tune the output power of signal generator to the same emission level with EUT maximum
spurious emission.
EIRP (dBm) = S.G. Power — Tx Cable Loss + Tx Antenna Gain
ERP (dBm) = EIRP - 2.15

9. The RF fundamental frequency should be excluded against the limit line in the operating
frequency band.
The limit line is derived from 70 + 10log(P)dB below the transmitter power P(Watts)
= P(W)- [70 + 10log(P)] (dB)
= [30 + 10log(P)] (dBm) - [70 + 10log(P)] (dB)
=-40dBm.
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5 List of Measuring Equipment

Instrument [ Brand Name [ Model No. Serial No. [Characteristics Cal:)b;fetion Test Date Due Date Remark
LOOP Antenna ggmzr‘i‘ HFH2-Z2 100488 | 9 kHz~30 MHz | Sep. 20, 2022 /;uugg,of%,zz()c)zje: Sep. 19, 2023 (oggﬂﬁm{)
BiogAntenna | TEseQ | SPLSIHP | SMULE | soMHz-1GHz | Oct 08, 2022 AAuug§.0137',2200223; Oct. 07, 2023 (osg(:ﬂi?;v)
Horn Antenna SCHV@RZBE BBHA 9120 D [9120D-01620| 1GHz~18GHz |Aug. 24, 2022 ’?Auugg..0137’,22002233~ Aug. 23, 2023 (o?gﬂiiﬂv)
Horn Antenna SCHV(V:/?(RZBE BBHA 9120 D | 9120D-1326 | 1GHz~18GHz | Aug. 24, 2022 ﬁ\“ugg,of;,zfozf; Aug. 23, 2023 (oggﬂﬂi-o;v)
H()Sr:ifts:na SCH\A&RZBE BBHA9170 00993 | 18GHz~40GHz | Nov. 24, 2022 AA“ugg'.0137',22002233~ Nov. 23, 2023 (Ogg(:ﬂi_o;n
Hosr':';'riz:na SCHV&RZBE BBHA9170 00994 | 18GHz~40GHz | Nov. 04, 2022 /Z”ugé_ofizzoozg Nov. 03, 2023 (Ogg‘::ﬁi_o:\()
Amplifier SONOMA 310N 187312 9kHz~1GHz | Dec. 09, 2022 i“ugélolsizzo(f;; Dec. 08, 2023 (o?gﬂﬂi?;v)
Preamplifier | Keysight 83017A  |MY53270080|1GHz~26.5GHz | Nov. 09, 2022 AAuug§.0137,122002233~ Nov. 08, 2023 (O?g(::ﬁi?:Y)
Preamplifier Jet-Power JPA0101§-55-3 17(1)(5)28(1)300 1GHz~18GHz | Jun. 14, 2023 ';uugélofizfoz;; Jun. 13, 2024 (oggﬂit[i?;y)
Preamplifier EMEC EM18G40G | 060715 | 18GHz~40GHz | Dec. 07, 2022 i“ugélolsizzo(f;; Dec. 06, 2023 (o?gﬂﬂi?;v)
iﬁ’gl’;'zuer? Keysight N9O10A  |MY54200486| 10Hz~44GHz | Oct. 07, 2022 AA“ugé_OfizZO(f;; Oct. 06, 2023 (o?g(::ﬁi?:v)
AntennaMast | EMEC  |AM-BS-4500-B|  N/A 1~4m N/A /;“ugélolsizzo(f;; N/A ( o?g(:ﬂi?;v)
Turn Table EMEC TT 2000 N/A 0~360 Degree N/A 1uugg..0137,72200223; N/A ( o?gﬂﬂi?:v)
Software Audix 6.2059%8_2 4 | RK-001053 N/A N/A AA“ugé_Ofizzoozg N/A (oggﬂii?:v)
RF Cable ';tjﬁﬁ'é; SUC100I;LEX MY2859/2 | 30MHz~40GHz | Mar. 07, 2023 /Z”ugg,of;,zf(f; Mar. 06, 2024 (Oggc:i‘f_o;\()
RF Cable QBE‘E‘EQ sucloO;LEx 801595/2 | 30MHz~40GHz | Mar. 07, 2023 AAuugé_ofizzoozjgj Mar. 06, 2024 (o?gﬂﬁiﬁ:v)
RF Cable gﬂﬁﬁi; SUCEJ';LEX 803951/2 9K~30M | Mar. 07, 2023 A/\“ugélofizz();;; Mar. 06, 2024 (oggc:iﬁ:v)
RF Cable ';Ldﬁﬁ'ég sucloO;LEx 803951/2 30M~40G | Mar. 07, 2023 /Z”ugg,of;,zf(f; Mar. 06, 2024 (Oggc:i‘f_o;\()
Filter Wainwright Ygg'&:i%%?g sng - |3CHZHONPASS) s 12 2022 ﬁ“ugg,of;,zf(ff; Sep. 11, 2023 (o§§ﬂiii?ﬁv)
Filter Wainwright \ivo%}é%?g% SN12 1GHZ;E: Pass| sep. 12, 2022 AAuugé.Ol37,'2200223; Sep. 11, 2023 (Oggﬂiﬂc’;\()
G;:gerr':tlor zgmzs SMF100A | 101107 |100kHz~40GHz | Jan. 11, 2023 iuugg..0137,12200223; Jan. 10, 2024 (o?gc:ﬁi?:v)
F;g\/%ﬁ”;’:g;'; GW Instek | PSS-2005 | EL890001 | 50Hz~60Hz | Sep. 29, 2022 AAuugé.zzléyzzoozg Sep. 28, 2023 (CTogg;_ﬁfg
signal Analyzer| 009 & | Esva0as | 101049 | 10Hz-44GHz | Oct 07,2022 éo\uugélzzléizzo(?;; Oct. 06, 2023 (CTOSS;_C}E(;
Tenperawre | espec SH-641 | 92013720 | -40°C ~90°C | Sep. 07, 2022 AAuugé.zzléyzgozg Sep. 06, 2023 (CTOSS;_T;?(‘;
B(""l\jgasst:r“ec)’” Anritsu MT8821C | 6261940327 LTE Dec. 09, 2022 ,:uugé.221é'2200223; Dec. 08, 2023 (CTOFTS;_C}:?;
B(""l\;zassfrﬂe‘)’” Anritsu MT8000A | 6261849015 FR1 Dec. 09, 2022 éo\uugélzzléizzo(?;; Dec. 08, 2023 (CTOSS;?:?((;
TEL : 886-3-327-3456 Page Number 120 0f 21
FAX : 886-3-328-4978 Issue Date . Sep. 07, 2023
Report Template No.: BU5-FGLTE27D Version 2.5 Report Version ;01




samonis. FCC RADIO TEST REPORT Report No. : FG2D2006I
6 Uncertainty of Evaluation
Uncertainty of Radiated Emission Measurement (30 MHz ~ 1000 MHZz)
Measuring Uncertainty for a Level of 3.22 dB
Confidence of 95% (U = 2Uc(y)) '
Uncertainty of Radiated Emission Measurement (1 GHz ~ 18 GHz)
Measuring Uncertainty for a Level of 353 dB
Confidence of 95% (U = 2Uc(y)) '
Uncertainty of Radiated Emission Measurement (18 GHz ~ 40 GHz)
Measuring Uncertainty for a Level of 361 dB
Confidence of 95% (U = 2Uc(y)) '
TEL : 886-3-327-3456 Page Number 1 210f21
FAX : 886-3-328-4978 Issue Date : Sep. 07, 2023

Report Template No.: BU5-FGLTE27D Version 2.5 Report Version

;01




seamronas. FCC RADIO TEST REPORT Report No. : FG2D2006I
Appendix A. Test Results of Conducted Test
Conducted Output Power(Average power)
NR n30 Maximum Average Power [dBm]
Maximum Maximum
BW [MHz] RB Size RB Offset Mod Lowest Middle Highest |Output Power|Output Power
(dBm) (W)
5 1 1 24.62 24.66 24.72
5 1 23 24.55 24.61 24.56
2 12 2 PI/2 BPSK 24.56 24.66 24.70 24.72 0.2965
5 1 0 24.10 24.12 24.08
5 1 24 24.03 24.09 24.08
5 25 0 24.09 24.12 2412
5 1 1 24.59 24.64 24.61
5 1 23 24.51 24.57 24.60
5 12 6 QPSK 24.55 24.59 24.68 24,68 0.2938
5 1 0 23.61 23.59 23.64
5 1 24 23.54 23.58 23.57
5 25 0 23.59 23.61 23.67
5 1 1 16-QAM 23.44 23.62 23.65
5 1 1 64-QAM 22.30 22.33 22.32 23.65 0.2317
5 1 1 256-QAM 19.55 19.60 19.62
NR n30 Maximum Average Power [dBm]
Maximum Maximum
BW [MHz] RB Size RB Offset Mod Lowest Middle Highest |Output Power|Output Power
(dBm) (W)
10 1 1 - 19.21 -
10 1 50 - 19.12 -
10 2 12 PI/2 BPSK - 25.24 - 25.24 0.3342
10 1 0 - 19.22 -
10 1 51 - 19.11 -
10 50 0 - 21.20 -
10 1 1 - 19.11 -
10 1 50 - 19.13 -
10 2 12 QPSK - 2526 - 25.26 0.3357
10 1 0 - 19.20 -
10 1 51 - 19.13 -
10 50 0 - 21.20 -
10 1 1 16-QAM - 19.16 -
10 1 1 64-QAM - 19.12 - 19.17 0.0826
10 1 1 256-QAM - 19.17 -

Al-1of1




seamancas. FCC RADIO TEST REPORT Report No. : FG2D2006|

FR1 n30

Peak-to-Average Ratio

Mode FR1 n30/ 10MHz / DFT-S OFDM
Mod. Pl/2 BPSK QPSK 16QAM 64QAM Limit: 13dB
RB Size Full RB Full RB Full RB Full RB Result
Middle CH 4.20 4.84 5.74 6.08 PASS
Mode FR1 n30/20MHz / DFT-S OFDM
Mod. 256QAM Limit: 13dB
RB Size Full RB Result
Middle CH 6.70 PASS
TEL : 886-3-327-3456 Page Number : A2-1 of 39

FAX : 886-3-328-4978
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Report No. : FG2D2006I

FR1 n30/ 10MHz / DFT-S OFDM / Middle Channel / Full RB
P1/2 BPSK

QPSK

RefLevel 3000 B Offset 14,805 = AnBW 10 MHz
- an 3008 MessTime 13

RefLevel J000aBm Offset 145045 = AnBW 10 Mz
st 3008 Mess Time 13ms
coF
— —
- _ 1E-
®
T
1E
+ 1"
1 1
1E04- T 1E04-
i i
! |
|
| ‘
A |
[FEE Bhean Pur + 20,00 dB || (G231 GHx
2 Result Surmmi Samples: 130000 2 Result Summs
- 20.03 dBm. 24.58 dBm 4.55dB 2.02 4B 34848 42048 450
02:15:09 MM 08/23/2023

Mean Pwr = 20.00 d8
Samples: 130000
= 20.08 dBm 325.24 dBm 5.16 dB 250 d8 430 dB 481 48 5.

02:15:28 P4 08/23/2023

[CNTE— | o 2
Ref Level 3000 dBm  Offset 14E0dB & AnBW 10 MHz RefLevel 3000 aBm  Offset 14,8098 = AnBW 10 MHz
- A 3008 Meos Time 13 s - Att 0¢8  MeasTime  13ms
L car
Ne . 1E =g
§ ®
3y X
A 1E v
| 'wl
TE-04- TE04:
}
1
‘ !
| |
Il
G 3ien Wear Pur + 20,0048 || (TG
2 Result Surmmi Samples: 130000 2 Result Summs
- 20.06 dBm 26.05 dBm 5.89 dB 2.88 4B 5.00dB 5.74.dB 5.94 dB
02:15:47 MM 08/23/2023

02:16:05 P 08/23/2023

256QAM

Mean Pwr = 20.00 d8
Samples: 130000 |
= 20.12 dBm 26,61 dBm 6.50 dB 282 dB 5.08 B .08 B 642 d8
mmn S MR 2300

RefLevel 3000 B Offset 14,805 = AnBW 10 MHz
- an 3008 MessTime 13
1 CCDF

g

GF2.31 GHe

Mean Pwr + 20,00 dB
2 Result Summs Samples: 130000
- 19.51 dBm 27.56 dBm 8.0 dB 3,00 B 53648 67048 7268

02:16:29 PM  09/23/2023

TEL : 886-3-327-3456
FAX : 886-3-328-4978

Page Number 1 A2-2 of 39
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26dB Bandwidth

Mode FR1 n30 : 26dB BW(MHz) / DFT-S OFDM
BW 5MHz 10MHz
Mod. PI/2 BPSK PI/2 BPSK
Middle CH 5.19 9.69
Mode FR1 n30 : 26dB BW(MHz) / CP OFDM
BW 5MHz 10MHz
Mod. QPSK 16QAM QPSK 16QAM
Middle CH 5.22 5.26 10.21 10.27
Mod. 64QAM | 256QAM | 64QAM | 256QAM
Middle CH 5.26 5.37 10.15 10.17
TEL : 886-3-327-3456 Page Number : A2-3 of 39

FAX : 886-3-328-4978
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Report No. : FG2D2006I

FR1 n30 / 5MHz / DFT-S OFDM / Middle Channel / Full RB

PI/2 BPSK

ultiView Spactrum
RefLevel 30,00 0B Offset 1450 08 = REW 100kHz

3008 SWT 101 ms = VBW 300kHz _Mode Auto sweep

T oz s svon
o

M 1 2308871 GHz 17.80 dBm ndB 26.0d8

m 1 2.307 473 GHz 830 dBm nd8 down BW 5.18 MHz

mmm
01:52:33 MM 08/21/2023
e o i CERmOTTE:
- Art 3008 SWT 1.01 ms = VBW 300 kHz  Made Auto Sweep - At 3008 SWT 1.01 ms = VBW 300 kHz _ Made Auto Sweep
Lo e
0 — - = = 0 . e
] f

T oz s P L oz e svon
o o

M 1 2311898 GHz 13.76 dBm ndB 26.0 dBf M1 1 2309121 GHz 14,84 dBm ndB 26.0 dBf

m 1 2.307 393 GHz 12.20 dBm nd8 down BW 5.21 MHz m 1 2.307 363 GHz 1130 dBm ndB down BW 5.25 MHz

n 1 2312607 GHz -12.27 dBm Q Factor 4433 n 1 2312617 GHz -10.99 dBm Q Factor 4394

01:51:53 PM 09/21/2023

01:50:40 PM 09/21/2023

64QAM

256QAM

tiVie Spactrum

RefLevel 30,00 0B Offset 1450 08 = REW 100kHz

tiVie Spactrum

RefLevel 30,00 0B Offset 1450 08 = REW 100kHz

- 3008 SWT 107 ms = VBW J0kitz_ Mode auto Sweep - an 3000 SWT 1.0 ms = VBW 300kt Made Auto Swesp
1 Fraquency Swep 1 Fraquency Swep
Wi 0,44 b
231015000 6
n
. o LV B . o = o
o 1 o
o
) anf Py A find
CFEIY 1001 pes awHz/ Span 10.0 MHz || (GF231 Gl 001 pes oMb/ Span 10.0 MHz
2 Marker Table 2 Marker Table
mi 1 2.311 648 GHz 1451 dBm ndB mi 1 231015 GHz 10.84 dBm ndd
n 1 230739 GHz 1101 dbm ndB down B n 1 2307393 GHz 1551 dbm il down BW
n 1 231258 Ghz 1167 dBm G Factor n 1 2312657 Ghz 1568 dim @ Factor

01:50:15 PM 09/21/2023

01:49:00 PM  09/21/2023

TEL : 886-3-327-3456
FAX . 886-3-328-4978

Page Number

: A2-4 of 39




seamran a5 FCC RADIO TEST REPORT

Report No. : FG2D2006I

FR1 n30/ 10MHz / DFT-S OFDM / Middle Channel / Full RB

PI/2 BPSK

ultiView Spactrum
RefLevel 30,00 0B Offset 1450 08 = REW 100kHz
3008 SWT

1.01 ms = VBW 300 kiiz _ Made Auto Swesp

i e
(FEI 001 prs ST Span 20.0 Nz
2 Marker Table

M 1 2306364 GHz 1318 dBm ndB 260

m 1 2.304 945 GHz 1321 dBm ndB down BW 9.69 MHz

n 1 2314635 GHz -13.37 dBm 0 Factor 238

02:11:02 PM  09/23/2023

FR1 n30/ 10MHz / CP OFDM / Middle Channel / Full RB

QPSK

16QAM

ultiView Spactrum

RefLevel 30,00 0B Offset 1450 08 = REW 100kHz
= A 3008 SWT
1 Frequency Sweep

1.01 ms = VBW 300kHz _ Made Ao Sweep

tiVie Spactrum

RefLevel 30,00 0B Offset 1450 08 = REW 100kHz
3008 SWT

1.01 ms = VBW 300Ktz _ Made Auto Sweep

" . e ~ Y T ) o ] [ VA A N R
o f Y o f |
J | | \
7 ) 7
{ b, i A,
i ", oyl k
A b M A L. T || L sl
EEIT W01 [T Spon 300N || EF 3 31 e o015 ] Spon 300 HHe
2 Mok Tonie 2 Mok Tonie
[ 1 231042 GHz 897 dBm 26.0 dB M1 1 2312877 GHz 9.02 dBm nd8
mn 1 2304865 GHz 17.45 dBm ndB down BW 10.21 MHz mn 1 2.304 785 GHz 1662 dBm e down BW
¢} 1 2315075 GHz -17.18 dBm QFactor 163 ¢} 1 2315055 GHz. -17.03 dBm Q Factor

02:11:39 PM 09/23/2023

02:12:53 PM 09/23/2023

64QAM

256QAM

tiVie Spactrum

RefLevel 30,00 0B Offset 1450 08 = REW 100kHz

ultiView Spactrum
RefLevel 30,00 0B Offset 1450 08 = REW 100kHz

- an 305 SWT 1,01 s = VW 300wtz _Mode Auto Sweep - g 3009 SWT 101 ms = VBW J00kiiz_Made Auto Swesp.
1 Fraquency Swaep 1 Fraquency Swaep
230888306z 2309101 o6t
0 0
0 - — 0
S VTSI N See— . . - ) e o
o - - o -
f | i |
| ! / !
e / \
I d N n,
5 A e b, \ L o, [N S P
i | 20 ~fry
(FEE 01 prx a7 Span 20.0 Wiz || (231 G 001 prs o i/ Span 20.0 Mz
2 parcer Toble 2 parcer Toble |
M 1 2306843 GHz 895 dBm ndB 26.0 dB M 1 2309101 GHz 7.94 dBm ndB 26.0 dB
m 1 2.304925 GHz 17.29 dBm nd8 down BW 10.15 MHz m 1 2.304 865 GHz 17.88 dBm ndB down BW 10.17 MHz
n 1 2315075 Ghe 1704 dbm Qfadior 273 n 1 2315035 GHe 17,37 dbim @ Factor 271

02:13:18 PM 09/23/2023

02:14:35 PM 09/23/2023

TEL : 886-3-327-3456

FAX . 886-3-328-4978

Page Number 1 A2-5 of 39



seamancas. FCC RADIO TEST REPORT Report No. : FG2D2006|

Occupied Bandwidth

Mode FR1 n30 : 99%0BW(MHz) / DFT-S OFDM
BW 5MHz 10MHz
Mod. PI/2 BPSK PI/2 BPSK
Middle CH 4.50 8.94
Mode FR1 n30 : 99%0BW (MHz) / CP OFDM
BW 5MHz 10MHz
Mod. QPSK 16QAM QPSK 16QAM
Middle CH 4.52 453 9.31 9.31
Mod. 64QAM | 256QAM | 64QAM | 256QAM
Middle CH 4.54 451 9.29 9.31
TEL : 886-3-327-3456 Page Number - A2-6 of 39

FAX : 886-3-328-4978
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FR1 n30 / 5MHz / DFT-S OFDM / Middle Channel / Full RB

PI/2 BPSK

el S
3008 SWT 101 ws = VBW J00kHz  Mode Auto Sweep

10 i
N /
Vi
\
il =
Wy -

G231 GHe 1001 pts 0 MHz/ Span 10.0 MHz
2 Marker Table

mi 1 2308871 GHz 17.77 dBm Oce B 4.503439661 MHz

n 1 23077431 GHa 12.26 dim Oce B Centroid 2.309994 834 GHz

n 1 3122466 GH 10,69 d8m Oce B Freq Offset 5.165 792 397 kHz

01:52:58 PM 09/21/2023

FR1 n30/5MHz / CP OFDM / Middle Channel / Full RB

QPSK 16QAM

o | - i ]

RefLevel 30,00 0B Offset 1450 08 = REW 100kHz RefLevel 30,00 0B Offset 1450 08 = REW 100kHz

= an 3008 SWT 101 ms = VBW 300kHz _Made Auto Sweep = an 3008 SWT 101 ms = VBW 300kHz _Made Auta Sweep
1 Oceupiad Bandwidth 1 Oceupiad Bandwidth

2309121 00 G

n n
0 ~ o = ] 0 = =
o o .
\ ] iy
p "

CFE 1001 prs 0 MHz/ Span 10.0 MHz || (GF2.31 GHz 1001 ps 0 M2/ Span 10.0 MHz
2 Marker Table 2 Marker Table

M 1 2.311898 GHz 13.82 dBm Oce B 45276724807 MHz M1 1 2309121 GHz 1484 dBm Oce Bur 4534485285 MHz

m 1 23077305 GHz BB6 dim Occ B Centroid 2309994332 GHz m 1 23077172 6Hz 760 ditm Occ B Gentroid 2,309 984 421 GHz

n 1 23122562 GHz 787 dim Oce B Frieq Offset 5.667972 041 kHz n 1 23122517 GHz 5.1 dm Oce Biw Freq Offset 15576904 013 kHz

01:51:29 PM  09/21/2023 01:51:04 PM 09/21/2023

64QAM 256QAM

v - s B v - B

RefLevel 30,00 0B Offset 1450 08 = REW 100kHz RefLevel 30,00 0B Offset 1450 08 = REW 100kHz

- an 3009 SWT 301 ms = VBW J00kiiz_Made Auto sweep - an 3000 SWT 101 ms = VBW J00kiiz_Mode uno Sweep
1 Occupiad Bandwidth T 1 Occupied Bandwidth
2311 38006z 2310130006z
2 2
0 == 5 = 0 = - =
o -+ . o
) \ / \
[FEITT ot pte Gz Span 10.0 Wiz || (G231 Gt 0T s ) Span 100 M
2 Markes Toble 2 Markes Toble
M 1 2.311638 GHz 14.55 dBm Oce fw 4542972193 MHz M1 1 231013 GHz 1034 dBm Oce B 451975235 MHz
m 1 23077055 Gz 662 dim Occ s Centroid 2309577986 Gz m 1 23077237 6z 452 diim Oce B Gentroidd 2309561611 Gz
n ' 3122505 Gk £08 d8m Occ B Freq Offset 22014346 156 kHz n ' 3122435 64 364 dim Occ B Freq Offset 16388997913 ke
LU By 4 " mm -~
03:49:51 M 08/21/2023 03:49:25 MM 08/21/2023

TEL : 886-3-327-3456 Page Number : A2-7 of 39
FAX . 886-3-328-4978
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Report No.

: FG2D2006I

FR1 n30/ 10MHz / DFT-S OFDM / Middle Channel / Full RB

PI/2 BPSK

ultiView Spactrum
RefLevel 30,00 0B Offset 1450 08 = REW 100kHz
1.01 ms = VBW 300 kiiz _ Made Auto Swesp

. s ~ i
) J

{

J
RPN Ty Y i s

= =
(FEIT 001 prx [T Span 20.0 Wiz
2 Marker Tablz

2308761 GHz
23051245 GHz
2314267 GHa

13.11 dBm Occ
911 dim Occ B Centroid
£.25 dBm Oce B Freq Offset

8942536217 MHz
2.309785 758 GHz
-204.241 196 609 kHz

02:10:37 MM 09/23/2023

FR1 n30/ 10MHz / CP OFDM / Middle Channel / Full RB

QPSK

16QAM

ultiView Spactrum
RefLevel 30,00 0B Offset 1450 08 = REW 100kHz

= an 3008 SWT 101 ms = VBW 300kHz _Made Auto Sweep

1 Oceupiad Bandwidth

B o - e

RefLevel 30,00 0B Offset 1450 08 = REW 100kHz
= A 3008 SWT
1 Oceupiad Bandwidth

1.01 ms = VBW 300Ktz _ Made Auto Sweep

i
0
" S e S e W ey 0 ¢ e = P " S —— =
o | o, -
{ |

Al M b . ! A | AT Sl A i 1
S v T, 2B 7
(FEI 001 prs ST Span 200 Wz || (231 G 001 prs o/ Span 20.0 Nz
2 Marker Table 2 Marker Table

M 1 23097 GHz 9.36 dBm Occ Bw 9312919525 MHz M1 1 2314176 GHz 9.39 dBm Oce B 9314961 718 MHz

n 1 23051187 6#z 612 dbm Occ i Centroid 2309975 14 Gz n 1 230512526tz 650 dom Orc B Gentroid 2,309 982 709 Gz

¢} 1 23146316 GHz 639 dBm Oce Bw Freq Offset -24.860 481 255 kHz ¢} 1 23146402 GHz 6.23 dBm Occ Bw Freq Offset -17.290 761 261 kHz

02:12:03 PM 09/23/2023

02:12:28 PM 09/23/2023

64QAM

256QAM

tiVie Spactrum

Ref Lovel 30,00 dBm ~ Offsct 1450 08 = RBW 100kHz
- 3005 SWT
| Occupied Bandwidth

1.01 ms = VBW 300 kiiz _ Made Auto Swesp

B o - e

RefLevel 30,00 0B Offset 1450 08 = REW 100kHz

- are 3000 SWT
1 Occupiad Bandwidth

1.01 ms = VBW 300 kiiz _ Made Auto Sweep

2309101 o6t
0
0 — - - 0 :
O S VT S Rwr y T Y -
o - o - -
] ]
\ 7
i v hed Pl el

30 04 e
(FEE 01 prx a7 Span 20.0 Wiz || (231 G 001 prs o i/ Span 20.0 Mz
2 parcer Toble 2 parcer Toble

M 1 2.306843 GHz 897 dBm Occ Bw 9.292126 513 MHz M1 1 2309101 GHz 7.95 dBm Oce B 9319194675 MHz

n 1 23053268 Gz 616 dbm Occ B Centroid 2309972823 GHz n 1 230531426z 388 dbm Occ B Centroid 2309973 768 GHz

n 1 23146159 Gz 591 dbim Oce B Freq Offet 2777322077 ke n 1 2314833 80k 573 dbm Occ B Freg Offser 26,232 301 858 ks

02:13:42 PM 09/23/2023

02:14:10 PM 09/23/2023

TEL : 886-3-327-3456
FAX . 886-3-328-4978
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Conducted Band Edge

FR1 n30 /5MHz / DFT-S OFDM / PI/2 BPSK

Lowest Band Edge / 1RBO

Highest Band Edge / 1IRBmax

Ref Level 30.00 dBm  Offset 1480 g8 Made Sweep S6L
Count 100/100
Limit Chec¥ Fi
20 dBhipe ~SBLBJOLS_LINE_ABS o8

Limit Chee
20 dBHPS =SRURIOUS LINE_ABS,

Ref Level 30.00dBm  OMfset 1480 dB.

Mode Sweep

6L

Count 100/100

20

SPURIOUS_LINE_ABS_002
-40

SPURIOUS_LINE_ABS_002

M

&0 T

2288 GHz 6812 prs 3 MHz/ 2341 Gh: || (7388 GAx S9Zpn 3 M/ 7391 GHz

2 Result Summa 2 Result Summa
2.288 GHz 2.292 GHz 1.000 MHz 229040 GHz -46.73 dBm -9.73dB 2288 Ghr 2.292 GHz 1,000 MHz 2.28972 GHz -46.86 dBm -9.86 dB
2.292 GHe 2.296 GHz 1,000 MHz 229396 GHz -36.73 dBm 2292 GHz 2296 GHz 1.000 MHz 229475 GHz 46.79 dBm -15.79.dB
2296 GHz 2300 GHz 1.000 Mtz 2.29990 GHz 2.296 GHz 2300 GHz 1.000 MHz 2.29895 GHz -46.80 dBm -21.80 dB
2300 GHz 2304 GHz 1.000 Miz 230394 GHz 2300 GHz 2309 GHz 1.000 MHz 230860 GHz 46.09 dBm 33.09d8
2304 GHz 2305 GHz 50.000 kHz 2.30500 GHz 2309 GHz 2310GHz 50.000 kHz 230990 GHz 57.55 dBm -44.55 dB
2305 GHz 2310GHz 100.000 kHz 230531 GHz 2310GHz 2315GHz 100:000 kHz 231462 GHz 21.18 dBm -8.82dB
2310GHz 2311GHz 50000 kHz 231016 GHz 23156GHz 2316 GHz 50.000 kitz 231501 GHz 16.63 dBm -3.63d8
2311 GHz 2320GHz 1.000 Miz 231122 GHz 2316 GHz 2330 GHz 1.000 M 231602 GHz 33.76 dBm -20.76 dB
2320 GHz 2324 GHz 1.000 MHz 2.32018 GHz 2.320 GHz 2.324 GHz 1.000 MHz 02 GHz -45.77 dBm -20.77 dB
2324 GHr 2328 GH 1.000 MHx 237509 GHz 2324GH: 1328 GHz 1.000 MHz 232450 GHz 46,67 dBm -15.67 dB
2328GhHr 2337 GHr 1.000 Mz 233107 GHz 2326 GHz 2337 GHz 1.000 MHz 233366 GHz -36.88 dBm 9584
2337 GHz 2341 GHz 1.000 MHz 233773 GHz -46.91 dBm 2337 GHa 2341 Ghiz 1,000 MHz 233793 GHz _46.89 dBm 15.89 dB

Ready [E i
11:41:08 AN 08/21/2023 11:53:00 A 08/21/2023

Lowest Band Edge /1 RB / Lower zoom in

Highest Band Edge /1 RB / Lower zoom in

fult =

Ref Level 30,00 dBm
- A
1 ACLR

30dB = SWT

20 der

Offset 143006 * RBW 100 kHz

100 ms & VBW 300 kHz

Mode Sweep

6L

Count 100/100
1Rm Avg

Ref Level 30,00 dBm
- At 30dB & SWT
1ACLR

Offset 12.80d8 = REW 100 kHz

100ms ® VBW 300 kHz

Mode Sweep

CF 2.3045 GHz

1001 pis

200.0 kHz/

Span Z.0MHz

CF 23095 GHz

1001 pts

200.0 khz/

Span 2.0 MHz

2 Result Summar None
Tl (Ref) 1,000 Mz -13.30 dBm
Tx Total 1330 dBm

02:24:14 PM  08/23/2023

2 Result Summa None.
Tl (Ref] 1,000 Mtz -45.95 dBm
Tx Total 45.95 dBm

02:35:29 PM  08/23/2023

.

TEL : 886-3-327-3456
FAX : 886-3-328-4978

Page Number : A2-9 of 39



seamran a5 FCC RADIO TEST REPORT

Report No. : FG2D2006I

Lowest Band Edge /1 RB / Upper zoom in

Highest Band Edge /1 RB / Upper zoom in

MultiView Spediru
Reflevel 30.00dBm  Offset 14,8048 ® RBW 100 kHz

saL Reflevel 30.00dBm  Offset 1480 d5 & RBW 100 kHz £
i NOCTD e e, (Ea— Count 1007100 | % At 3046 = SWT_100ms = VEW 30kHz _Mode Sweep Count 100/100
1AGR 1Rm g
20 HT 2
*
0
-10 i =
0 //
30
|, rmteimeser |
ma—
40 %W
. et ine, |
i T o
-60
CF2.3045 Gz 1001 pits 2000 kHa/ Span 20 MHa | | ((F2.3155 GHz 1001 pts 200.0 kHz/ Span 2.0 MHz
2 Result Summar None 2 Result Summa None
Tl [Ref) 1.000 MHz -13.30 dBm Tl (Ref) 1.000 MHz -16.46 dBm
Tx Total -13.30 dBm Tx Total -16.46 dBm

02:24:14 M 08/23/2023

02:35:54 PM 08/23/2023

TEL : 886-3-327-3456
FAX . 886-3-328-4978

Page Number

1 A2-10 of 39



SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG2D2006I

Lowest Band Edge / Full RB

Highest Band Edge / Full RB

Ref Level 3000 dBm  Offset 1480 6B

Made Sweep

6L

Count 100/100

1 Spurious Emissions
Limit Check

Ref Level 30.00dBm  OMfset 1480 dB.

Mode Sweep

6L

Count 100/100

Limit Ches} s
20 dahpe—SeLBloUS Line_ass_of 20 dBHPAe=SRURIOUSLINE-ASS-0F Rfss-
o Mi m-\
20 | f

]

| SPURIOUS_LINE_ABS_002

&0
2288 GHz 6812 prs 3 MHz/ 2341 GHz || (2288 GHa S9Zpn 3 WHa/ 7391 GHz
2 Result Summa 2 Result Summa

2288 GH2 2292 GHz 1.000 MHz 2291 545!: -46.06 dBm -9.06 dB 2.288 GHz 2292 GHz 1.000 MHz 2.291 54 GHz -9.76 dB
2.292 GHe 2.296 GHz 1,000 MHz 229582 GHz -42.33 dBm -11.34 dB 2.292 GHz 2296 GHz 1,000 MHz 229594 GHz 132948
2.296 GHz 2300 GHz 1.000 Mtz 2.20994 GHz -34.53 dBm -9.53 dB 2.296 GHz 2.300 GHz 1.000 Mz 2.29994 GHz -12.97d8
2,300 GHz 2304 GHz 1.000 MHz 30283 GHz .34 d 2300 GHz 2309 GHz 1.000 Mz 230824 GHz 13,08 dB
2.304 GHz 2305 GHz 50.000 kHz 2.30497 GHz 2309 GHz 2310GHz 50.000 kHz 231000 GHz -1353d8
2305 GHe 2310GHz 100,000 kHz 2.30964 GHz 2310GHz 2315 GHz 100.000 kHz 2.31463 GHz -21.16dB
2310GHz 2311GHz 50000 kHz 231000 GHz 23156GHz 2316 GHz 50.000 kHz 231502 GHz 5.78d8
2311 Gz 2320GHz 1.000 Miz 231185 GHz 2316 GHz 2330 GHz 1.000 MHz 2.31697 GHz -6.30dB
2320 GHz 2324 GHz 1.000 MHz 2.32018 GHz 2.320 GHz 2.324 GHz 1.000 MHz 2.32061 GHz -9.62 dB
2324 GHr 2328 GH 1.000 MHx 234714 GHz 2324 GHz 1328 GHz 1,000 MHz 232410 GHz -10.68 dB
2328 GhHr 2337 GHe 1.000 MHz 32840 GHz 2326 GHz 2337 GHz 1.000 MHz 232804 GHz -36.15 dBm 915 dB
2337 GHz 2.341 GHz 1.000 MHz 2.33793 GHz 2337 GHz 2341 GHz 1,000 MHz 2.33837 GHz -46.87 dBm 15.87 dB
[ ] S e
11:40:48 AN 08/21/2023 11:52:49 aM 08/21/2023

Lowest Band Edge / Full RB / Lower zoom in

Highest Band Edge / Full RB / Lower zoom in

Ref Level 3000 dBm  Offset 1430 6B = RBW 100 kHz

- A
1 ACLR

30dB = SWT

20 dnr

100 ms & VBW 300 kHz

Mode Sweep

6L

Count 100/100

. Spectr
Ref Level 30,00 dBm

- At 30dB & SWT
1ACLR

Offset 12.80d8 = REW 100 kHz
100ms ® VBW 300 kHz

Mode Sweep

s6L

Count 100/100

60

CF 2.3045 GHz.

1001 pis

200.0 kHaf

Span 2.0 MHa

CF 23095 GHz.

1001 pts

200.0 kHz/

Span 2.0 MHz

2 Result Summar None
Tl (Ref) 1,000 Mz -18.49 dBm
Tx Total -18.49 dBm

02:25:05 PM  08/23/2023

Ready

2 Result Summa None.
Tl (Ref] 1,000 Mtz -19.86 dBm
Tx Total -19.86 dBm

02:36:20 PM 08/23/2023

Ready

TEL : 886-3-327-3456
FAX . 886-3-328-4978

Page Number

1 A2-11 of 39




seamran a5 FCC RADIO TEST REPORT

Report No. : FG2D2006I

Lowest Band Edge / Full RB / Upper zoom in

Highest Band Edge / Full RB / Upper zoom in

MultiVie Spectrut
Ref Level 3000 dBm  Offset 1430 6B = RBW 100 kHz

saL Reflevel 30.00dBm  Offset 1480 d5 & RBW 100 kHz set

- At 3008 # SWT_ 100 ms = VBW J00kHz Mode Sweep Count 007100 | ® At 3046 = SWT_100ms = VEW 30kHz _Mode Sweep Count 100/100
20 dim—————————— H 20 1 I

10 dbim— =

a

\
-10 \
) N
20 - -
"——‘4—-.___*
I —
30 —
S —

40

&0

CF 2.3105 GHz 1001 pre 200.0 kHz/ Span 2.0MHz || [(F2.3155 GHz 1001 pts 200.0 kHz/ Span 2.0 MHz
2 Result Summar None 2 Result Summa: None

Tl (Ref) 1.000 MRz -17.04 dBm Tl [Ref) 1.000 MHz -18.12 dBm
Ty Totol 17,04 dBm T Total 1812 dBm
werr ey
02:25:30 M 08/23/2023 02:36:45 PM 08/23/2023
TEL : 886-3-327-3456 Page Number 1 A2-12 of 39

FAX . 886-3-328-4978




SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG2D2006I

FR1 n30 / 5MHz / DFT-S OFDM / QPSK

Lowest Band Edge / 1RBO

Highest Band Edge / 1IRBmax

Ref Level 3000 dBm  Offset 1430 0B

Ref Level 30.00dBm  OMfset 1480 dB.

Made Sweep SGL Mode Sweep SGL
Count 100/100 Count 100/100
—_—
o el PRot Limit Chee
20 dBiPe —SPLRIGUS_LINE_ABS_ 0 W 20 dBPe-=SEURIOUS LINEASS 002
0 ; 1 t
| 1
|
20 - l‘ f l\
1
SPURIOUS_LINE_ABS_002 SPURIOUS_LINE_ABS_002
SR (i o Aj'h' - - ‘;J M
e '\J 1o I N . — | I w’ S U N — -
R i \
&0 b
2288 GHz 6812 prs 3 MHz/ 2341 Gh: || (7388 GAx S9Zpn 3 WHa/ 7391 GHz
2 Result Summa 2 Result Summa
2288 GHz 2292 GHz 1.000 MHz 2.28826 GHz -36.84 dBm 2288 GHz 2292 GHz 1.000 MHz 2.28850 GHz -46.86 dBm -9.86 d@
2.292GHz 2296 GHz 1.000 Mtz 2.29598 GHz -46.83 dBm 2292 GHz 2296 GHz 1.000 Mtz 2.29436 GHz -46.80 dBm -15.80 dB
2296 GHz 2300 GHz 1.000 Mtz 2.29998 GHz -45.87 dBm 2.296 GHz 2300 GHz 1.000 MHz 2.29602 GHz -46.81 dBm -21.81d8
2.300 GHz 2304 GHz 1.000 MHz 230378 GHz 34.82 dBm 2,300 GHz 2309 Gz 1.000 Miiz 2.30896 GHz 45.90 dBm 3250 dB
2304 GHz 2305 GHz 50.000 kHz 2.30500 GHz 14,51 dBm 2309 GHz 2310GHz 50.000 kHz 230916 GHz 57.92 dBm -44.92 dB
2.305 GHr 2310GHz 100000 kHz 230532 GHz 20.39 dBm 2310 GHz 2315 GHe 100.000 kHz 2.31464 GHz .44 di -9.56 dB
2310GHz 2311 GHz 50,000 kHz 231065 GHz 51.43 dBm 2315 GHz 2316GHz 50.000 kHz 231503 GHz 15.47 dBm -2.47 dB
2311 GHz 2320 GHz 1.000 Miz 231113 GHz -46.03 dBm 2316 GHz 2330 GHz 1.000 MHz 231610 GHz .
2.320 GHz 2324 GHz 1.000 MHz 232010 GHz -46.72 dBm 2320 GHz 2.324 GHz 1.000 MHz 2.32002 GHz
2324 GHz 1328 GHz 1.000 MHz 232517 GHz -456.80 dBm 2324GHz 2328 GHz 1.000 MHz 2.32655 GHz
2328 GHz 2337 GHe 1.000 MHz 233063 GHz -46.91 dBm 2326 GHz 2337 GHz 1.000 MHz 232938 GHz
2337 GHz 2341 GHz 1.000 MHz 233777 GHz -46.97 dBm 2337 GHa 2341 GHe. 1,000 Mz 233702 GHz
Ready
11:41:27 AN 08/21/2023 11:53:20 A 08/21/2023

Lowest Band Edge /1 RB / Lower zoom in

Highest Band Edge /1 RB / Lower zoom in

Ref Level 30,00 dBm

Ref Level 3000cBm  Offset 1430 B = RBW 100 kHz saL Offset 19,8008 = RBW 100 kHz
- An 30D = SWT  100ms = VBW 300kHz Mode Sweep Count 100/100 | = Att 30dB & SWT  100ms * VBW 300 kHz Mode Sweep
1 ACIR wg [ 1ACR
20 dBen T = 20 13
10 dés - A
o
0 ~ "
20 /
-30 M B
-0 e o=
ot MW T -~
L & P ™

L R S
&0
CF 23035 GHz. 1001 pts. 200.0 kHz/. Span 2.0 MHz || [CF 2.309 5 GHz 1001 pts 200.0 kHz/ Span 2.0 MHz
2 Result Summa None 2 Result Summa None

Tl Ref) 1,000 MHz -13.49 dBm Tx! (Ref 1,000 MH; -45.88 dBm

TaTotal 13.49 dBm o pen . 1588 dBm

02:25:56 PM  08/23/2023

Ready

02:37:11 P 08/23/2023

TEL : 886-3-327-3456
FAX : 886-3-328-4978

Page Number : A2-13 of 39



SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG2D2006I

Lowest Band Edge /1 RB / Upper zoom in

Highest Band Edge /1 RB / Upper zoom in

Ref Level 3000 dBm  Offset 1430 6B = RBW 100 kHz

Reflevel 30.00dBm  Offset 1480 d5 & RBW 100 kHz £

- At 3008 # SWT_ 100 ms = VBW J00kHz Caunt 1007100 | ® At 3046 = SWT 100 ms = VBW 300 kHz _Mode Swesp Count 100/100
20 dfor 20 de — B

./ ™
i 1 :
0 =~

N N
-10 -
20
30
a0 Mw«“
) B “VHMW,..M
o s . T

&0
CF 2.3105 GHz. Span 2.0MHz || [(F2.3155 GHz 1001 pts 200.0 kHz/ Span 2.0 MHz
2 Result Summar

Tacl Ref)
Tx Total

2 Result Summa; None.

Tl (Ref] 1.000 MHz -14.85 dBm

02:26:20 PM  06/23/2023

Tx Total -14.85 dBm

ey 5 Lo
02:37:35 PM 08/23/2023

TEL : 886-3-327-3456
FAX . 886-3-328-4978

Page Number 1 A2-14 of 39



seamran a5 FCC RADIO TEST REPORT

Report No. : FG2D2006I

Lowest Band Edge / Full RB

Highest Band Edge / Full RB

Ref Level 3000 dBm  Offset 1480 6B

Ref Level 30.00dBm  OMfset 1480 dB.

Made Sweep saL Mode Sweep saL
Count 100/100 Count 100/100
T
Limit Cheei Phss Limit Cheek
20 dBAPe—SPUBJOUS LINE_ABS_0d g 20 dBNPe=SRURIOUS LINEABS 001
\ Iu—m-m-w-q1
20 J ¢
j
PURIOUS_LINE, ABS_002 } \ - [ | SPURIGUS. LINE | ABS_002 —| |
3 = ¥ — PE— - ——
&0
2288 GHz 6812 prs 3 MHz/ 2341 GHz || (2288 GHa S9Zpn 3 Wi/ 7391 GHz
2 Result Summa 2 Result Summa
2288 GHz 2292 GHz 1,000 MHz 2.29!335!: -45.10 dBm 2.288 GHz 2292 GHz 1.000 MHz 2.29190 GHz
2.292 GHe 2.296 GHz 1,000 MHz 229590 GHz -39, 2292 GHz 2296 GHz 1,000 MHz 229538 GHz
2.296 GHz 2300 GHz 1.000 Mtz 2.20998 GHz 2.296 GHz 2.300 GHz 1.000 MHz 2.29939 GHz
2.300 GHz 2304 GHz 1.000 MHz 230390 GHz 2,300 GHz 2309 Gz 1.000 Mz 2.30896 GHz
2304 GHz 2305 GHz 50.000 kHz 2.30500 GHz 2309 GHz 2310GHz 50.000 kHz 30996 GHz
2305 GHe 2310GHz 100.000 kHz 2.30603 GHz 2310GHz 2315 GHz 100.000 kHz 2.31047 GHz
2310GHz 2311 GHz 50,000 kHz 231005 GHz 2315 GHz 2316GHz 50.000 kHz 231500 GHz
2311 GHz 2320GHz 1.000 Miz 231104 GHz 2316 GHz 2330 GHz 1.000 MHz 231602 GHz
2.320 GHz 2324 GHz 1.000 MHz 232101 GHz 2.320 GHz 2.324 GHz 1.000 MHz 2.32204 GHz
2324GHz 2328 GHz 1.000 M 2. iz 2324GHz 1328GHz 1.000 MHz 232422 GHz
2328 GHz 2337 GHe 1.000 MHz 232813 GHz 2328 GHe 2337 GHz 1.000 MHz 232813 GHz
2337 GHz 2341 GHz 1.000 MHz 234043 GHz 2337 GHz 2341 GHz 1,000 MHz 2.33750 GHz
11:41:46 AN 08/21/2023 11:53:47 A 08/21/2023

Lowest Band Edge / Full RB / Lower zoom in

Highest Band Edge / Full RB / Lower zoom in

Ref Level 3000 dBm  Offset 1430 6B = RBW 100 kHz

Ref Level 30,00 dBm

Offset 12.80d8 = REW 100 kHz

saL
- At 3008 ® SWT  100ms = VBW 300kHz Mode Sweep Count 100/100 | = Att 30dB & SWT  100ms * VBW 300 kHz Mode Sweep
1 ACLR 1ACLR
20 dBinr HT 20 I
10.db
o 7
J
0 B ra
-20 = - a
,,/ "1
a0 = N /
| sttt R
" e
&0
CF 2.303 5 GHz 1001 pts. 200.0 kHz/ Span 2.0 MHz || |(F 2308 5 GHz 1001 pts. 200.0 kHz/ Span 2.0 MHz

2 Result Summar None
Tl (Ref) 1,000 Mz -20.47 dBm
Tx Total 2047 dBm

2 Result Summa None.
Tl (Ref] 1,000 Mtz -20.53 dBm
Tx Total -2053 dBm

Ready

02:26:45 PM  08/23/2023

02:38:00 PM 08/23/2023

TEL : 886-3-327-3456
FAX . 886-3-328-4978

Page Number 1 A2-15 of 39



SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG2D2006I

Lowest Band Edge / Full RB / Upper zoom in

Highest Band Edge / Full RB / Upper zoom in

MultiVie Spectrut
Ref Level 3000 dBm  Offset 1430 6B = RBW 100 kHz

o Reflevel 30.00d8m  OMfset 14,8045 = RBW 100 ki seL
- A 3008 ® SWT 100 ms ® VBW 300kiz _Mode Sweep Caunt 1007100 | ® At 304 ® SWT  100ms & VBW 30kHz Mode Sweep Count 100/100
20 der H 20 I
10 d8
a
N,
10 - =
. \-\\
20 2 =
M N\M
30
Ww “_"*"‘*-1__'_

-0 — — B LS S = Y -
60
CF 2.3105 GHz 1001 pre 200.0 kHz/. Span 2.0MHz || [(F2.3155 GH 1001 pts 200.0 kHz/ Span 2.0 MHz
2 Result Summar None 2 Result Summa: None

Txl (Ref) 1,000 MHz -2031 dBm Tt Ref] 2000 Mz "20.00 dBm

Tx Totol -2031dBm T Total 30,00 dBm

] [ ]

02:27:09 PM 06/23/2023

02:38:24 PM 08/23/2023

TEL : 886-3-327-3456
FAX . 886-3-328-4978

Page Number 1 A2-16 of 39



seamancas. FCC RADIO TEST REPORT

Report No. : FG2D2006I

FR1 n30 / 5MHz / DFT-S OFDM / 16QAM

Lowest Band Edge / 1RBO

Highest Band Edge / 1IRBmax

Ref Level 30,00 dBm  Offset 1430 B Made Sweep SGL Mode Sweep 6L
S ST
R N 20 g Shious, s 5 2

Ref Level 30.00dBm  OMfset 1480 dB.

| il

SPURIOUS_LINE_ABS_002
-40

11:42:24 AM 06/21/2023

I N — N I S RO I S R
£ e
2288 GHz izt 3 MHz/ 2341 GHz || | 2288 Gz 912 pts 3 Wb/ 2391 GHz
2 Result Summa 2 Result Summa:
2288 GHz 2292 GHz 1.000 MHz 2.29158 GHz 2288 GHz 2292 GHz 1.000 MHz 2.29190 GHz -46.89 dBm -9.89 dB
2292 GHr 2.29 GHz 1.000 MHz 2.29570 GHz 2.292 GHz 2.296 GHz 1.000 MHz 2.29388 GHz .
2.296 GHz 2300 GHz 1.000 Mtz 2.29990 GHz 2.296 GHz 2.300 GHz 1.000 MHz 229677 GHz
2.300 GHz 2304 GHz 1.000 MHz 2.30394 GHz 2300 GHz 2309 GHz 1.000 MHz 2.30878 GHz
2.304 GHz 2305 GHz 50.000 kHz 2.30500 GHz 2309 GHz 2310GHz S0.000 kHz 230999 GHz
2305 GHe 2310GHz 100.000 kHz 2.30532 GHz 2310GHz 2315 GHz 100.000 kHz 2.31463 GHz
2310GHz 2311GHz 50.000 kHz 2.31052 GHz 2315GHz 2316 GHz 50.000 kHz 2.31500 GHz
2311 GHz 2320 GHz 1.000 Wiz 231113 GHz 2316 GHz 2330 GHz 1.000 Mtz 2.31606 GHz
2320 GHz 2324 GHz 1.000 MHz 2.32053 GHz 2.320 GHz 2324 GHz 1.000 MHz 2.32030 GHz
2324 GHz 2328 GHz 1.000 Mz 232422 GHz 2324GHz 2328 GHz 1.000 MHz 232402 GHz
2328GHz 2337 GHe 1.000 MHz 232813 GHz 2328 GHe 2337 GHz 1.000 MHz 233063 GHz
2337 GHz 2341 GHz 1.000 MHz 2.33833 GHz 2337 GHz 2341 GHz. 1,000 MHz 233936 GHz

11:54:25 aM 08/21/2023

Lowest Band Edge /1 RB / Lower zoom in

Highest Band Edge /1 RB / Lower zoom in

Ref Level 3000Bm  Offset 149045 = RBW 100 kiz saL RefLevel 30.00d8m  Offset 19.80d8 = RBW 100 kHz
- An 30D = SWT  100ms = VBW 300kHz Mode Sweep Count 100/100 | = Att 30dB & SWT  100ms * VBW 300 kHz Mode Sweep
1 ACLR v |11 ACR
20 dBen T — 20 T
10.db Y
0
a0 B
20
a0 B
40 e
——  —
I j )
B - P
60
CF 23035 GHz. 1001 pts. 200.0 kHz/. Span 2.0 MHz || [CF 2.309 5 GHz 1001 pts 200.0 kHz/ Span 2.0 MHz

2 Result Summar None
Tl (Ref) 1,000 Mz -14.11 dBm
Tx Total 1411 dBm

02:27:35 BM 08/23/2023

2 Result Summa None.
Tl (Ref] 1,000 Mtz -45.80 dBm
Tx Total 45.80 dBm

02:38:50 PM 08/23/2023

Redty

TEL : 886-3-327-3456
FAX : 886-3-328-4978

Page Number 1 A2-17 of 39



seamran a5 FCC RADIO TEST REPORT

Report No. : FG2D2006I

Lowest Band Edge /1 RB / Upper zoom in

Highest Band Edge /1 RB / Upper zoom in

Ref Level 3000 dBm  Offset 1430 6B = RBW 100 kHz

6L

RefLevel 30.00dBm  Ofset 1480 d8 = RBW 100 kHz

-45.89 dBm

seL
- A 3008 ® SWT 100 ms ® VBW 300kiz _Mode Sweep Caunt 1007100 | ® At 3046 = SWT 100 ms = VBW 300 kHz _Mode Swesp Count 100/100
20 dBo e 20 B T
10 N\
N
a A
~
10 -
20
30
e —
40 =
- [ e
et
60
CF 2.3105 GHz 1001 pre 200.0 kHz/ Span 2.0MHz || [(F2.3155 GHz 1001 pts 200.0 kHz/ Span 2.0 MHz
2 Result Summar None 2 Result Summa: None
Tl Reh 1,000 MHz -45.89 dBm Tt Ref] 2000 Mz 14,51 dBm
x Total

02:27:55 PM 06/23/2023

Tx Total 1451 dBm

ey S N
02:38:14 PM 08/23/2023

TEL : 886-3-327-3456
FAX . 886-3-328-4978

Page Number 1 A2-18 of 39



SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG2D2006I

Lowest Band Edge / Full RB

Highest Band Edge / Full RB

Ref Level 3000 dBm  Offset 1480 6B

Mode Sweep saL Ref Level 30.00dBm  Ofiset 14,80 0B Mode Sweep s6L
Count 100/100 Count 100/100
T
Limit Ches¥ PRSS Limit Cheek
20 dBAPe—SPUBJOUS LINE_ABS_0d g 20 dBNPe=SRURIOUS LINEABS 001 T £pss.
et
° 1
20 | }
-40 — = - — \J — -
&0
2288 GHz 6812 prs 3 MHz/ 2341 GHz || (2288 GHa S9Zpn 3 WHa/ 7391 GHz
2 Result Summa 2 Result Summa
2288 GHz 2292 GHz 1,000 MHz 2.29!335!: -45.44 dBm -8.44dB 2.288 GHz 2292 GHz 1.000 MHz 2.29170 GHz
2.292 GHe 2.296 GHz 1,000 MHz 229586 GHz -39.57 dBm 857 dB 2.292 GHz 2296 GHz 1,000 MHz 229590 GHz
2,296 GHz 2300 GHz 1.000 Mtz 2.29998 GHz -33.86 dBm -8.86 dB 2.296 GHz 2.300 GHz 1.000 MHz 2.29958 GHz
2300 GHz 2304 GHz 1000 MHz 230378 GHz -28.07 dBm -15.07 dB 3300 GHz 3309 GHz 1.000 MHz 230887 GHz
2304 GHz 2305 GHz 50.000 kHz 2.30496 GHz -24.63 dBm -11.63 dB 2309 GHz 2310GHz 50.000 kHz 231000 GHz
2,305 GHz 2.310 GHz 100.000 kHe 2.30737 GHz 7.08 dBm 22.92 dB 2.310 GHz 2.315GHz 100.000 kHz 2.31035 GHz
2310GHe 2311GHz 50,000 kHz 231005 GHz -25.26 dBm 12.26 dB 2315 GH 3316 GH. 50,000 kH. 231501 GHz
2311 GHz 2320GHz 1.000 MHz 231108 GHz -26.77 dBm 1377 d8 2316cH 23206H; 1,000 M 231602 GHz
2.320 GHz 2324 GHz 1.000 MHz 232002 GHz -34.36 dBm -9.36 dB 2.320 GHz 2.324 GHz 1.000 MHz 2.32022 GHz
2324GHz 1328GHz 1.000 Mz 32406 GHz -42.68 dBm 11.68 dB 2324 GHz 1328GHz 1.000 MHz 232418 GHz
2328 GHz 2337 GHr 1.000 MHz 232849 GHz -46.57 dBm -9.57dB 2328 GHz 2337 GHz 1.000 MHz 232804 GHz
2337 GHz 2341 GHz 1.000 MHz 233940 GHz -46.91 dBm -15.91 dB 2337 GHa 2341 GHe. 1.000 MHz 234050 GHz
Ready [IANRNNTN o
11:42:04 AN 08/21/2023 11:54:06 AN 08/21/2023

Lowest Band Edge / Full RB / Lower zoom in

Highest Band Edge / Full RB / Lower zoom in

Ref Level 3000 dBm  Offset 1430 6B = RBW 100 kHz

saL RefLevel 30.00d8m  Offset 19.80d8 = RBW 100 kHz seL
- At 30D = SWT  100ms = VBW 300kHz Mode Sweep Count 100/100 | = Att 30dB & SWT  100ms * VBW 300 kHz Mode Sweep Count 100/100
1 ACLR 1ACLR
20 dBm———————1——— HT 20 T
10.db
o
0 a b 7
1/‘
20 S ]
L1
20 — b
,,.—_M_»_..MM
&0
CF 2.303 5 GHz 1001 pts. 200.0 kHz/ Span 2.0 MHz || |(F 2308 5 GHz 1001 pts. 200.0 kHz/ Span 2.0 MHz
2 Result Summa None 2 Result Summa None
Tl (Ref) 1,000 MHz -20.49 dBm Tl (Ref) 1,000 MHz -20.51 dBm
Ta Total -20.49 dBm Ta Total 2051 dBm
neody N o [T ] &

02:28:24 PM  08/23/2023

02:39:39 P 08/23/2023

TEL : 886-3-327-3456
FAX . 886-3-328-4978

Page Number 1 A2-19 of 39




SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG2D2006I

Lowest Band Edge / Full RB / Upper zoom in

Highest Band Edge / Full RB / Upper zoom in

MultiVie Spectrut
Ref Level 3000 dBm  Offset 1430 6B = RBW 100 kHz

o Reflevel 30.00d8m  OMfset 14,8045 = RBW 100 ki seL
- A 3008 ® SWT 100 ms ® VBW 300kiz _Mode Sweep Caunt 1007100 | ® At 304 ® SWT  100ms & VBW 30kHz Mode Sweep Count 100/100
20 der H 20 I
108
a
-10
N
20 - -
[~
30
-‘—“‘“—%k_ ‘"‘“——-.___‘
e S e . [ . e
R |
40 - -
60
CF 2.3105 GHz 1001 pre 200.0 kHz/. Span 2.0MHz || [(F2.3155 GH 1001 pts 200.0 kHz/ Span 2.0 MHz
2 Result Summar None 2 Result Summa: None
Txl (Ref) 1,000 MHz -20.55 dBm Tt Ref] 2000 Mz 2091 dBm
Tx Totol -20.55 dBm T Total 5081 dBm
] [ ]

02:26:48 PM  06/23/2023

02:40:04 PM 08/23/2023

TEL : 886-3-327-3456
FAX . 886-3-328-4978
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG2D2006I

FR1 n30 / 5MHz / DFT-S OFDM / 64QAM

Lowest Band Edge / 1RBO

Highest Band Edge / 1IRBmax

Ref Level 3000 dBm  Offset 1430 0B

Ref Level 30.00dBm  OMfset 1480 dB.

Made Sweep SGL Mode Sweep SGL
Count 100/100 Count 100/100
T
Limit Chestl PRSS Limit Chee
20 dBAPe—SPUBJOUS LINE_ABS_0d 20 dBNPe=SRURIOUS LINEABS 001
a
-20
SPURIOUS_LINE_ABS_002 SPURIOUS_LINE_ABS_002
40 — ”l
[
&0
2288 GHz 3 MHz/ 2341 GHz || (2288 GHa S9Zpn 3 Wi/ 7391 GHz
2 Result Summa 2 Result Summa
2.288 GHz 2.292 GHz 1.000 MHz 228889 GHz -86.82 dBm -0.82 dB 2.288 GHz 2.292 GHz 1,000 MHz 2.28972 GHz -46.85 dBm -9.85 dB
2.292 GHe 2.296 GHz 1,000 MHz 229459 GHz -36.83 dBm -15.83 dB 2.292GHz 2296 GHz 1,000 MHz 229333 GHz .
2,296 GHe 2,300 GHz 1.000 MHz 229923 GHz -46.01 dBm -21.01 dB 2,296 GHz 2300 GHz 1,000 MHz 2.29772 GHz
2.300 GHz 2304 GHz 1.000 MHz 2.30394 GHz B 2300 GHz 2309 GHz 1.000 MHz 2.30896 GHz
2.304 GHz 2305 GHz 50.000 kHz 2.30500 GHz 2309 GHz 2310GHz S0.000 kHz 230903 GHz
2305 GHe 2310GHz 100.000 kHz 2.30532 GHz 2310GHz 2315 GHz 100.000 kHz 2.31462 GHz
2310GHz 2311 GHe 50,000 kHz 231005 GHz 2315 GHz 2316GHz 50.000 kHz 231501 GHz
2311 GHz 2320 GHz 1.000 Wiz 231104 GHz 2316 GHz 2330 GHz 1.000 Mtz 2.31606 GHz
2.320 GHz 2324 GHz 1.000 MHz 2. iz 2.320 GHz 2.324 GHz 1.000 MHz 232061 GHz
2324 GHz 2328 GHz 1.000 Mz 232525 GHz 2324GHz 2328 GHz 1.000 MHz 232648 GHz
21328GHr 2337 GHz 1.000 MHz 233000 GHz 2328GHz 23376tz 1.000 Mtz 232831 GHz
2337 GHz 2341 GHz 1.000 MHz 2.33904 GHz 2337 GHz 2341 GHz. 1,000 MHz 233995 GHz
3
11:42:43 AN 08/21/2023 11:54:44 A 08/21/2023

Lowest Band Edge /1 RB / Lower zoom in

Highest Band Edge /1 RB / Lower zoom in

Ref Level 3000cBm  Offset 1430 B = RBW 100 kHz saL RefLevel 30.00d8m  Offset 19.80d8 = RBW 100 kHz
- An 30D = SWT  100ms = VBW 300kHz Mode Sweep Count 100/100 | = Att 30dB & SWT  100ms * VBW 300 kHz Mode Sweep
1 ACLR v |1 ACR
20 dBen T —— 20 13
10 db ~ S,
o /
7
0 - B
20 / [
30 b
40 r—— ..sr-'"”ﬂ
PR I E—
J -

e
&0
CF 23035 GHz. 1001 pts. 200.0 kHz/. Span 2.0 MHz || [CF 2.309 5 GHz 1001 pts 200.0 kHz/ Span 2.0 MHz
2 Result Summa None 2 Result Summa None

Tl Ref) 1,000 MHz -15.14 dBm T (Re 2000 MHz .00 OB

Tx Total -15.14 dBm o pen 2T

02:29:14 PN 08/23/2023

Ready

02:40:30 PM  08/23/2023

TEL : 886-3-327-3456
FAX : 886-3-328-4978
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG2D2006I

Lowest Band Edge /1 RB / Upper zoom in

Highest Band Edge /1 RB / Upper zoom in

Ref Level 3000 dBm  Offset 1430 6B = RBW 100 kHz

RefLevel 30.00dBm  Ofset 1480 d8 = RBW 100 kHz

o, saL
- At 3008 # SWT_ 100 ms = VBW J00kHz Mode Sweep Caunt 1007100 | ® At 3046 = SWT 100 ms = VBW 300 kHz _Mode Swesp Count 100/100
20 der H 20 = I
10 0

\

a

-10

20

30

R
40 ]
P [ttt | .

&0

CF 2.3105 GHz 1001 pre 200.0 kHz/ Span 2.0MHz || [(F2.3155 GHz 1001 pts 200.0 kHz/ Span 2.0 MHz

2 Result Summar None 2 Result Summa: None
Txl Ref) 1000 MHz -46.11dBm Tl (Re 1,000 Mtz -15.61 dBm
Tx Total -46.11 dBm T Totat -15.61 dBm
e =
02:29:38 M 08/23/2023 02:40:54 PM 08/23/2023
TEL : 886-3-327-3456 Page Number 1 A2-22 of 39
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seamran a5 FCC RADIO TEST REPORT

Report No. : FG2D2006I

Lowest Band Edge / Full RB

Highest Band Edge / Full RB

Ref Level 3000 dBm  Offset 1480 6B

Ref Level 30.00dBm  OMfset 1480 dB.

Made Sweep saL Mode Sweep saL
Count 100/100 Count 100/100
T
- Limit Cheek
20 dBAPe—SPUBJOUS LINE_ABS_0d 20 dimee - SPUROUS LINEADS 0q2
[ naatens ) m‘
o T | I
| | J |
-20
1 -~ r [ f
PURIOUS_LINE_ABS_002 ‘;' - I | SPURIOUS_LINE_ABS_002 (r_____,n—h——-—'" j | ----- S
11— ol u — p—— v T
-60
2.288 GHz 6312 pts 3 MHz/ 2.341 GHz || | 2.288 GHz 6912 pts. 3 MHz/ 2.341 GHz
2 Result Summa 2 Result Summai
2.288 GHz 2.292 GHz 1.000 MHz 2.291!4 5!: -45.93 dBm 2.288 GHz 1.292 GHz 1.000 MHz 229150 GHz ~46.68 dBm -9.68 dB
2.292 GHe 2.296 GHz 1,000 MHz 229598 GHz 9. 2292 Ghz 2295 Ghz 1,000 Miz 229578 GHz 45.27 dBm 14.27dB
2.296 GHz 2300 GHz 1.000 Mtz 2.29998 GHz 2.296 GHz 2300 GHz 1.000 MHz 2.29978 GHz 38.42 dBm -13.424d8
2300 GHz 2304 GHz 1.000 MHz 230398 GHz 2300 GHz 2309 GHz 1.000 MHz 30887 GH: 30.18 dBm 17.18d8
2304 GHz 2305 GHz 50.000 kHz 2.30497 GHz 2309 GHz 2310GHz 50.000 kHz 231000 GHz 27.57 dBm -14.57 d@
2305 GHe 2310GHz 100.000 kHz 2.30693 GHz 2310GHz 2315GHz 100:000 kHz 231269 GHz 6.77 dBm -3.23dB
2310GHz 2311 GHz 50,000 kHz 231002 GHz 2315 GHz 2316GHz 50.000 kHz 231500 GHz -26.27 dBm -13.27d8
2311 GHz 2320GHz 1.000 Miz 231104 GHz 2316 GHz 2330 GHz 1.000 MHz 231602 GHz 29.01 dBm -16.01 dB
2320 GHz 2324 GHz 1.000 MHz 2.32018 GHz 2.320 GHz 2.324 GHz 1.000 MHz 02 GHz .02 dB: -9.02 dB
2324 GHr 2328 GH 1.000 MHx 232406 GHz 2324GH: 1328GHz 1,000 MHz 232402 GHz -39.19 dBm 81948
2328 GHz 2337 GHe 1000 Mz 232813 GHz 2326 GHz 2337 GHz 1.000 MHz 232804 GHz 45.81 dBm -8.51dB
2337 GHz 2341 GHz 1.000 MHz 233718 GHz 2337 GHe 3341 GHe. 1,000 MHz 234035 GHz .98 d 1598 dB
Ready (LLLLLLLLD i
11:43:02 AM  08/21/2023 11:55:03 AM  08/21/2023

Lowest Band Edge / Full RB / Lower zoom in

Highest Band Edge / Full RB / Lower zoom in

Ref Level 3000 dBm  Offset 1430 6B = RBW 100 kHz

sectr
Ref Level 30,00 dBm

saL Offset 19,8008 = RBW 100 kHz s6L
o S mear i i el g e e Count 007100 | ® Att 306 ® SWT _ 100ms ® VBW 300kHz _Mode Sweep Count 100/100
1 ACLR g 1ACLR X
20 dBinr HT 20 T
10.db
o
a0 B
20 .
a0 b
[—

- U NSRS BEESe _
40 it
&0
CF 2.303 5 GHz 1001 pts. 200.0 kHz/ Span 2.0 MHz || |(F 2308 5 GHz 1001 pts. 200.0 kHz/ Span 2.0 MHz
2 Result Summa None 2 Result Summa None

Tl (Ref) 1,000 MHz -22.24 dBm Tl (Ref) 1,000 MHz -22.42 dBm

Ta Total 2220 dBm Ta Total 2242 dBm

nesty J o0ez

02:30:03 PM  08/23/2023

.

02:41:19 PM 08/23/2023

TEL : 886-3-327-3456
FAX . 886-3-328-4978
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG2D2006I

Lowest Band Edge / Full RB / Upper zoom in

Highest Band Edge / Full RB / Upper zoom in

MultiVie Spectrut
Ref Level 3000 dBm  Offset 1430 6B = RBW 100 kHz

o Reflevel 3000 Bm  Offset 14.50d5 = RBW 100 kHz seL
- At 3008 # SWT_ 100 ms = VBW J00kHz Mode Sweep Caunt 1007100 | ® At 304 ® SWT  100ms & VBW 30kHz Mode Sweep Count 100/100
20 dim—————————— H 20 1 I
10
) -
10 —~
i
|
20 =
MM
30
R USRI [ R - 1 M_M“

- = — S S
&0
CF 2.3105 GHz 1001 pre 200.0 kHz/ Span 2.0MHz || [(F2.3155 GHz 1001 pts 200.0 kHz/ Span 2.0 MHz
2 Result Summar None 2 Result Summa: None

Tl (Ref) 1.000 MHz -20.35 dBm Tl [Ref) 1.000 Mtz -21.39 dBm

Tx Total -20.35 dBm T Total 3135 dBm

] [ ]

02:30:28 PM  06/23/2023

02:41:44 PM 08/23/2023

TEL : 886-3-327-3456
FAX . 886-3-328-4978
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG2D2006I

FR1 n30 / 5MHz / DFT-S OFDM / 256QAM

Lowest Band Edge / 1RBO

Highest Band Edge / 1IRBmax

Ref Level 3000 dBm  Offset 1430 0B

Ref Level 30.00dBm  OMfset 1480 dB.

Made Sweep sl Mode Sweep saL
Count 100/100 Count 100/100
T
Limit Chestl PRSS Limit Chee
20 dBhAe—SPUBJOLIS_LINE_ABS._0G 20 dBHPe-=SRURIOUS LINEABS 002
|
|
a ‘ T
| |
-20 T }
SPURIOUS_LINE_ABS_002 ‘ SPURIOUS_LINE_ABS_002
40 f
S
&0
2288 GHz 6812 prs 3 MHz/ 2341 GHz || | 2288 Gz S9Zpn 3 WHa/ 7391 GHz
2 Result Summa 2 Result Summa
2288 GHz 2292 GHz 1.000 MHz 2.28889 GHz 2288 GHz 2292 GHz 1.000 MHz 2.28857 GHz -46.88 dBm -0.88 d@
2.292 GHe 2.296 GHz 1,000 MHz 229329 GHz 2.292 GHz 2.296 GHz 1.000 MHz 2.29234 GHz -36.89 dBm -15.89dB
2296 GHz 2300 GHz 1.000 Mtz 2.20982 GHz 2.296 GHz 2300 GHz 1.000 MHz 2.29947 GHz -46.81 dBm -21.81d8
2300 GHz 2304 GHz 1.000 MHz 230390 GHz 2,300 GHz 2309 Gz 1.000 Mz 230887 GHz -46.40 dBm -33.40 dB
2.304 GHz 2305 GHz 50.000 kHz 2.30500 GHz 2309 GHz 2310GHz S0.000 kHz 230905 GHz x
2305 GHe 2310GHz 100.000 kHz 2.30535 GHz 2310GHz 2315 GHz 100.000 kHz 2.31468 GHz
2310GHz 2311 GHz 50.000 kHz 231071 GHz 2315GHz 2316 GHz 50.000 kHz 2.31505 GHz
2311 GHz 2320 GHz 1.000 Wiz 231113 GHz 2316 GHz 2330 GHz 1.000 Mtz 2.31602 GHz
2320 GHz 2324 GHz 1.000 MHz 2.32057 GHz 2.320 GHz 2324 GHz 1.000 MHz 2.32022 GHz
2324 GHz 1328 GHz 1.000 MHz 232814 GHz 2324GHz 2328 GHz 1.000 MHz 2.32655 GHz
2328 GHz 2337 GHe 1.000 MHz 232840 GHz 2328 GHe 2337 GHz 1.000 MHz 233482 GHz
2337 GHz 2341 GHz 1.000 MHz 2.33944 GHz 2337 GHz 2341 GHz. 1,000 MHz 233817 GHz
T
11:50:28 AN 08/21/2023 11:58:51 A 08/21/2023

Lowest Band Edge /1 RB / Lower zoom in

Highest Band Edge /1 RB / Lower zoom in

RefLevel 30.00d8m  Offset 14.80d8 = RBW 100 kHz

Ref Level 30.00dBm  Offset 149045 = RBW 100 kiz £
- At 304D @ SWT  100ms @ VBW J00kHz Mode Sweep Count 100/100 | * Att 30GR @ SWT  100ms = VBW 300 kHz _Mode Sweep
1 ACIR wg [ 1ACR
20 dBen—————————————— T 20 T
P I
10 dés a K
o 7
/
0 o .
20
a0 ‘jﬂ/r”/ B
* | ]
50 dBm m————_— e ~
60
CF 2.3045 GHz 1001 pts. 200.0 kHzf Span 2.0 MHz || |CF2.309 5 GH 1001 pts. 200.0 kHz/ Span 2.0 MHz
2 Result Summar HNone 2 Result Summa None
Tl (Ref) 1,000 MHz -17.60 dBm Tl (Ref) 1.000 MHz -46.56 dBm
Tx Total -17.60 dBm Tx Total -46.56 dBm
neody N e [T ] o ]

02:31:22 BM 08/23/2023

02:42:19 P 08/23/2023

TEL : 886-3-327-3456
FAX : 886-3-328-4978
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seamran a5 FCC RADIO TEST REPORT

Report No. : FG2D2006I

Lowest Band Edge /1 RB / Upper zoom in

Highest Band Edge /1 RB / Upper zoom in

-46.08 dBm

| . =
Ref Level 30.00dBm  Offset 148040 = REW 100 kHz saL Reflevel 30.00dBm  Offset 148048 = RBW 100 kHz 6L
- A 3008 ® SWT 100 ms ® VBW 300kiz _Mode Sweep Caunt 1007100 | ® At 3046 = SWT 100 ms = VBW 300 kHz _Mode Swesp Count 100/100
20 der H 20 I
i
a
-10
20
30
40 WM
il ST S .
60
CF 2.3105 GHz 1001 pte 200.0 kHz/ Span 2.0MHz || [(F2.3155 GH 1001 pts 200.0 kHz/ Span 2.0 MHz
2 Result Summar None 2 Result Summa: None
Txl (Ref) 1,000 MHz -46.08 dBm
Tx Total

Tl (Ref] 1.000 MHz -19.56 dBm

02:31:46 PM 06/23/2023

Tx Total -19.56 dBm

ey W 5
02:42:44 PM 08/23/2023

TEL : 886-3-327-3456
FAX . 886-3-328-4978
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